Shenzhen CTL Testing Technology Co., Ltd.

Floor 1-A, Baisha Technology Park, No.3011, Shahexi Road, Nanshan District, Shenzhen, China 518055

Tel: +86-755-89486194 E-mail: cti@ctl-lab.com

Annex for Bluetooth
Test Report No.: CTL2503262182-WF01

TABLE OF CONTENTS

Annex for Bluetooth

..................................................................................................................................... 1
IR == 1o T 1V o L { USSR 2
2. Maximum Conducted OUIPUL POWET ..ottt e e e e e e e s e s rreaeeeaaeeeanas 13
3. Carrier FreqUENCY SEPAratiON .......coiii i e e e e e e e e e e s et r e e e e e e e e e e anaaraes 19
4. Number of HOPPING FIrEQUENCIES .......coiiiiiiiiieeeee et e e e e e e e e e e e e e e e e eeeans 22
5. Time of OccupancCy (DWEII TIME) ...ceeeieriieeiiiiiie ettt et e e e e et e e e e anne e e e e enneeeaeeansaeeananns 25

6. Unwanted Emissions In Non-restricted Frequency Bands ... 35



Annex for Bluetooth Test Report No.: CTL2503262182-WF01
FCCID: 2ADH6-1902096R

1. Bandwidth
1.1 Test Result

1.1.1 OBW
> Frequency Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.913 / Pass
GFSK SISO 2441 DH5 1 0.929 / Pass
2480 DH5 1 0.922 / Pass
2402 2DH5 1 1.118 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.119 / Pass
2480 2DH5 1 1.118 / Pass
2402 3DH5 1 1.130 / Pass
8DPSK SISO 2441 3DH5 1 1.131 / Pass
2480 3DH5 1 1.131 / Pass

1.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHz) .

Mode Type (I\(jIHz) / Type ANT Result Limit Verdict
2402 DH5 1 1.083 / Pass
GFSK SISO 2441 DH5 1 1.045 / Pass
2480 DH5 1 1.041 / Pass
2402 2DH5 1 1.197 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.197 / Pass
2480 2DH5 1 1.197 / Pass
2402 3DH5 1 1.214 / Pass
8DPSK SISO 2441 3DH5 1 1.213 / Pass
2480 3DH5 1 1.213 / Pass
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Annex for Bluetooth

FCCID: 2ADH6-1902096R

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2503262182-WF01
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

8DPSK_3DH5_LCH_2402MHz_Ant1_NTNV
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FCCID: 2ADH6-1902096R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

1.2.2 20dB BW
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2ADH6-1902096R

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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Annex for Bluetooth

FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
> Frequenc Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) / Type ANT1 Limit Verdict
2402 DH5 -0.37 <=20.97 Pass
GFSK SISO 2441 DH5 1.07 <=20.97 Pass
2480 DH5 1.10 <=20.97 Pass
2402 2DH5 0.00 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 1.08 <=20.97 Pass
2480 2DH5 1.10 <=20.97 Pass
2402 3DH5 0.00 <=20.97 Pass
8DPSK SISO 2441 3DH5 1.05 <=20.97 Pass
2480 3DH5 1.05 <=20.97 Pass
Note1: Antenna Gain: Ant1: 2.50dBi;
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Annex for Bluetooth Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

2.2 Test Graph

2.2.1 Power
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2ADH6-1902096R

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for Bluetooth

FCCID: 2ADH6-1902096R

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2503262182-WF01

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.018 1.083 >=0.722 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.197 >=0.798 Pass
8DPSK SISO HOPP 3DH5 1.001 1.214 >=0.809 Pass
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FCCID: 2ADH6-1902096R

3.2 Test Graph

3.2.1 Ant1

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R

4. Number of Hopping Frequencies
4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2503262182-WF01

X Frequenc Packet Num of Hopping Frequencies .

Mode Type M) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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Test Report No.: CTL2503262182-WF01

FCCID: 2ADH6-1902096R

4.2 Test Graph
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency | Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DH1 0.412 31.600 320 131.840 | <=400| Pass
GFSK |SISO| HOPP DH3 1.668 31.600 151 251.868 | <=400| Pass
DH5 2.916 31.600 112 326.592 | <=400| Pass
2DH1 0.404 31.600 319 128.876 | <=400| Pass
Pi/4DQPSK| SISO | HOPP | 2DH3 1.656 31.600 153 253.368 | <=400| Pass
2DH5 2.922 31.600 92 268.824 | <=400| Pass
3DH1 0.404 31.600 320 129.280 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.672 31.600 167 279.224 | <=400| Pass
3DH5 2.924 31.600 107 312.868 | <=400| Pass
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FCCID: 2ADH6-1902096R

5.2 Test Graph
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-

1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-

1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2503262182-WF01

6.1.1 Ref
TX Frequency Packet Level of Reference
Mode Type (MHz) Type ANT (dBm)
2402 DH5 1 -0.30
GFSK SISO 2441 DH5 1
2480 DH5 1 0.78
2402 2DH5 1 -0.18
Pi/4ADQPSK SISO 2441 2DH5 1
2480 2DH5 1 0.86
2402 3DH5 1 -0.19
8DPSK SISO 2441 3DH5 1 0.75
2480 3DH5 1
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 0.85 -19.15 Pass
2441 DH5 1 0.85 -19.15 Pass
GFSK SISO 2480 DH5 1 0.85 -19.15 Pass
0.85 -19.15 Pass
HOPP DHS ! 0.85 19.15 Pass
2402 2DH5 1 0.87 -19.13 Pass
2441 2DH5 1 0.87 -19.13 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 0.87 -19.13 Pass
0.87 -19.13 Pass
HOPP 2DHS ! 0.87 19.13 Pass
2402 3DH5 1 0.84 -19.16 Pass
2441 3DH5 1 0.84 -19.16 Pass
8DPSK SISO 2480 3DH5 1 0.84 -19.16 Pass
0.84 -19.16 Pass
HOPP 3DHS ! 0.84 19.16 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2ADH6-1902096R

6.2 Test Graph

6.2.1 Ref

Test Report No.: CTL2503262182-WF01
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R

6.2.2 CSE
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FCCID: 2ADH6-1902096R
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FCCID: 2ADH6-1902096R
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Test Report No.: CTL2503262182-WF01
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